
13. PAS26R

CLICK TO ORDER PARTS
shop.monsterjanitorial.com

https://shop.monsterjanitorial.com/floor-equipment-parts/powr-flite-parts-1/


TABLE OF CONTENTS

PAS26R Cover Shot 3

Frame Assembly 5

Chasis 7

Solution Tank 10

Brush Deck 12

I-Drive 15

Circuit Breaker Panel 17

Accessories and Consumables 19

Wiring Diagram 21

Lifting motor 24

Vacuum Motor 26

Squeegee Assembly 28

Squeegee Lift Assembly 30

Squeegee Bracket 32

Steering Assembly 35

Water Assembly 38

DOSE 40

Control Panel 42

Water Hose 44

Bodywork 46

..................................................................................................................................................

........................................................................................................................................................

..........................................................................................................................................................................

.............................................................................................................................................................

.................................................................................................................................................................

.........................................................................................................................................................................

...............................................................................................................................................

...............................................................................................................................

.........................................................................................................................................................

..............................................................................................................................................................

...........................................................................................................................................................

.................................................................................................................................................

..........................................................................................................................................

.....................................................................................................................................................

....................................................................................................................................................

........................................................................................................................................................

............................................................................................................................................................................

..............................................................................................................................................................

.................................................................................................................................................................

....................................................................................................................................................................

Page 2 of 47



PAS26R Cover Shot

13. PAS26R

Page 3 of 47 13. PAS26R



PAS26R Cover Shot

Ref Number Part Number Part Description Context Notes Quantity

13. PAS26R

Page 4 of 47 13. PAS26R



Frame Assembly

13. PAS26R

Page 5 of 47 13. PAS26R



Frame Assembly

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 39562 Main Plug SB120A Red 2

2 39563 Main Plug Handle 1

3 39363 Screw 1/4-20 x .75 SS 1

5 39481 Washer 4

6 39479 Spring Washer 4

7 39480 Grower Washer 32

8 39488 Screw, Hexagon Head, M6 x
12

12

9 39519 Screw M6 x 16 12

10 39509 Allen Screw M4 x 25 6

11 39358 Charger Label 1

12 39502 Countersink Screw M6 x 14 8

14 39393 Bowden Wire Support, Down
Side

1

15 39399 Bowden Wire Support, Upper
Side

1

16 39402 Brush Cover Support, Right
Side

1

17 39403 Brush Cover Support, Left
Side

1

18 39463 Side Support, Right Side 1

19 39462 Side Support, Left Side 1

20 39516 Screw M5 x 20 6

21 39499 Washer d.10 4

22 39364 Lock Washer 1

23 39564 Break Pedal 1

24 39461 Front Cover Black 1

Not Shown 39607 Battery Charger 1

13. PAS26R

Page 6 of 47 13. PAS26R



Chasis

13. PAS26R

Page 7 of 47 13. PAS26R



Chasis

Ref Number Part Number Part Description Context Notes Quantity

1 39394 Chasis 1

2 39362 Cord Clamp 2

3 39608 Square Key 6 x 6 x 40 mm 2

4 39530 Fresh Water Filter 1

5 39565 Microswitch 16A 1

6 39613 Rear Wheel 250 x 50 mm 2

7 39453 Complete Transaxle w/Brake 1

8 39617 Chain Master Link 3/8" 2

9 39481 Washer 4

10 39485 Washer 3

11 39480 Grower Washer 32

12 39486 Screw, Hexagon Head, M6 x
20

9

13 39495 Self Locking Nut 2

14 39496 Screw, Hexagon Head, M3 x
20

2

15 39634 Washer 2

16 39439 Front Wheel Shaft 1

17 39475 Self-Locking Nut 2

18 39440 Spacer 2

19 39520 Washer 2

20 39542 Solution Filter 1

21 39612 Front Wheel 200 x 60 mm 1

22 39424 Hub Cap Cover 2

23 39519 Screw M6 x 16 12

24 39509 Allen Screw M4 x 25 6

25 39507 Washer 6 x 18 12

27 39395 Front Wheel Support 1

28 39643 Lower Steering Chain 1

29 39700 Squeegee Lifting Lever 1

13. PAS26R

Page 8 of 47 13. PAS26R



30 39438 Spacer 1

31 39626 Wheel 50 mm 2

32 39526 Screw M8 x 70 2

33 39476 Self-Locking Nut 4

34 39550 Solution Hose 115mm 1

35 39498 Self Locking Nut, M6 1

36 39647 Squeegee Lifting Chain 85 mm 1

Ref Number Part Number Part Description Context Notes Quantity

13. PAS26R

Page 9 of 47 13. PAS26R



Solution Tank

13. PAS26R

Page 10 of 47 13. PAS26R



Solution Tank

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 39411 Elbow Gasket 2

2 39534 Elbow 90˚ Plastic 2

3 39535 Water Level Indicator 1

4 39536 Hose Clamp 2

5 39632 Plastic Hinge 2

6 39660 Electronic Throttle 1

7 39661 Pedal 1

8 39384 Footboard 1

9 39633 Metal Retention Cable 1

10 39438 Spacer 1

11 39507 Washer 6 x 18 1

12 39480 Grower Washer 1

13 39519 Screw M6 x 16 1

14 39511 Countersunk Screw M8 x 25 8

15 39512 Screw M4 x 15 4

16 39513 Screw M5 x 12 2

17 39514 Countersunk Plastic Screw 4 x
13

4

18 39469 Clean Water Filler 1

19 39418 Outlet Air Conveyor 1

21 39516 Screw M5 x 20 1

13. PAS26R

Page 11 of 47 13. PAS26R



Brush Deck

13. PAS26R

Page 12 of 47 13. PAS26R



Brush Deck

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 39623 Circlip 2

2 39372 Straight Fitting 1/4" NPT x 1/4"
Barb

2

3 39391 Bracket 2

4 39442 Spacer 8.5 x 15 x 17 8

5 39645 Bumper Wheel 90 mm 4

6 39444 Idler Shaft 1

7 39441 Idler Shaft Support 1

8 39443 Spacer 1

9 39422 Brush Clutch 2

39558 Pad Driver Clutch 2

10 39622 Square Key 6 x 6 x 25 mm 2

11 39376 Screw 5/16-18 x 1-3/4" 1

12 39615 Ball Bearing 6203-2RS 1

13 39625 Ball Bearing 6302-2RS 1

14 39478 Washer 8 x 24 16

15 39477 Screw M8 x 35 12

16 39476 Self-Locking Nut 10

17 39455 Brush Motor 1

18 39631 Gasket 1

19 39483 Grower Washer 8

20 39485 Washer 3

21 39480 Grower Washer 17

22 39488 Screw, Hexagon Head, M6 x 12 5

23 39504 Screw, Hexago Head, M8 x 16 4

24 39495 Self Locking Nut 3

25 39523 Screw, Hexagon Head, M3 x 25 3

26 39519 Screw M6 x 16 8

27 39398 Double Support Bracket 1

13. PAS26R

Page 13 of 47 13. PAS26R



28 39385 Brush Deck 1

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

13. PAS26R

Page 14 of 47 13. PAS26R



I-Drive

13. PAS26R

Page 15 of 47 13. PAS26R



I-Drive

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 39569 I-Drive 45A/24V 1

2 39571 Electrical Insulator 2

3 39381 Electrical Components Plate 1

4 39487 Washer 2

5 39480 Grower Washer 2

6 39488 Screw, Hexagon Head, M6 x
12

2

7 39479 Spring Washer 2

8 39481 Washer 2

9 39509 Allen Screw M4 x 25 2

10 39547 Relay 2

13. PAS26R

Page 16 of 47 13. PAS26R



Circuit Breaker Panel

13. PAS26R

Page 17 of 47 13. PAS26R



Circuit Breaker Panel

Ref Number Part Number Part Description Context Notes Quantity

1 39389 Thermal Switch
Support

1

2 39361 Thermal Switch Label 1

3 39480 Grower Washer 2

4 39519 Screw M6 x 16 2

5 39568 Thermal Switch Cover 4

6 39566 Thermal Switch 30A 2

7 39567 Thermal Switch 5A 2

8 39572 Potentiometer 47KOhm 1

9 39573 Potentiometer Knob 1

13. PAS26R

Page 18 of 47 13. PAS26R



Accessories and Consumables

13. PAS26R

Page 19 of 47 13. PAS26R



Accessories and Consumables

Ref Number Part Number Part Description Context Notes Quantity

1 39404 Brush PPL 0.9mm White

2 39405 Brush PPL 0.7mm Blue

3 39407 Pad Holder

4 39409 Rear Squeegee Rubber

5 39410 Front Squeegee Rubber

13. PAS26R

Page 20 of 47 13. PAS26R



Wiring Diagram

13. PAS26R

Page 21 of 47 13. PAS26R



Wiring Diagram

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

BAT 98275 Battery Wet, Lead-Acid 12V
150Ah

2

C1 39596 Hour Meter 1

CL 39583 Buzzer 1

CN3 39562 Main Plug SB120A Red 1

CH 39578 Key Switch 1

E1 39569 I-Drive 45A/24V 1

EV 39529 Plastic Elbow, Straight 1

G1 39599 Water Level Sensor 1

IP 39594 Brush Consumption LED
indicator

1

L1 39582 Warning Beacon 1

K1 39547 Relay 1

K2 39547 Relay 1

M1 39455 Brush Motor 1

M2 39456 Vacuum Motor 1

M3 39454 Brush Lifting Motor 1

M4 39453 Complete Transaxle w/Brake 1

P1 39574 ON/OFF Switch 1

P2 39574 ON/OFF Switch 1

P3 39584 Horn Pushbutton 1

P4 39574 ON/OFF Switch 1

P5 39575 Brush Up/Down Switch 1

POT1 39572 Potentiometer 47KOhm 1

PF 39564 Break Pedal 1

PD 39548 Progressive Toggle Switch 1

S1 39606 Operator Presence Sensor 1

TC 39576 Handle Screw M5 x 45 1

13. PAS26R

Page 22 of 47 13. PAS26R



T1 39567 Thermal Switch 5A 1

T2 39566 Thermal Switch 30A 1

T3 39566 Thermal Switch 30A 1

T4 39567 Thermal Switch 5A 1

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

13. PAS26R

Page 23 of 47 13. PAS26R



Lifting motor

13. PAS26R

Page 24 of 47 13. PAS26R



Lifting motor

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 39454 Brush Lifting Motor 1

2 39366 Dust Skirt 14 x 20 1

3 39565 Microswitch 16A 2

4 39367 Straight Fitting .25 FPT .25 Barb
Brass

1

5 39616 Ball Bearing 6300-2RS 4

6 39368 Hose 1/4" x 9" 1

7 39617 Chain Master Link 3/8" 1

8 39618 Brush Head Lifting Chain 1

9 39371 Hose 1/4" x 11" 4

10 39629 Female Fork 1

11 39496 Screw, Hexagon Head, M3 x 20 4

12 39495 Self Locking Nut 4

13 39480 Grower Washer 8

14 39519 Screw M6 x 16 4

15 39497 Allen Screw M6 x 50 1

16 39498 Self Locking Nut, M6 1

17 39479 Spring Washer 4

18 39481 Washer 4

19 39482 Screw, Hexagon Head, M4 x 10 4

20 39500 Self-Locking nut 2

21 39501 Screw, Hexagon Head, M10 x 55 1

22 39383 Microswitch Support, Right Side 1

23 39382 Microswitch Support, Left Side 1

24 39521 Screw, Hexagon Head, M10 x 45 1

25 39518 Screw, Hexagon Head, M6 x 8 4

26 39507 Washer 6 x 18 2

13. PAS26R

Page 25 of 47 13. PAS26R



Vacuum Motor

13. PAS26R

Page 26 of 47 13. PAS26R



Vacuum Motor

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 39386 Suction Motor Support 1

2 39387 Suction Motor Support 2 1

3 39412 Gasket 1

4 39413 Gasket 1

5 39438 Spacer 1

6 39456 Vacuum Motor 1

7 39470 Air Flow Conveyor 1

8 39480 Grower Washer 1

9 39486 Screw, Hexagon Head, M6 x
20

1

10 39491 Grower Washer d.5 3

11 39516 Screw M5 x 20 10

12 39585 Pushbutton Cover 2

13. PAS26R

Page 27 of 47 13. PAS26R



Squeegee Assembly

13. PAS26R

Page 28 of 47 13. PAS26R



Squeegee Assembly

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 39377 Squeegee Frame 800mm 1

2 39409 Rear Squeegee Rubber 1

3 39410 Front Squeegee Rubber 1

4 39627 Knob 2

5 39645 Bumper Wheel 90 mm 2

6 39379 Rear Squeegee Retaining Strap
Long

1

7 39378 Rear Squeegee Retaining Strap
Short

1

8 39380 Front Squeegee Holder 1

9 39628 Locking Clamp 1

10 39477 Screw M8 x 35 2

11 39483 Grower Washer 2

12 39503 Nut 2

13 39506 Headless Screw M6 x 50 2

14 39510 Rivet 2

15 39476 Self-Locking Nut 2

16 39641 Caster Wheel 35 mm 2

17 39388 Caster Wheel Support 2

18 39513 Screw M5 x 12 4

19 39500 Self-Locking nut 4

20 39528 Screw M10 x 35 2

13. PAS26R

Page 29 of 47 13. PAS26R



Squeegee Lift Assembly

13. PAS26R

Page 30 of 47 13. PAS26R



Squeegee Lift Assembly

Ref Number Part Number Part Description Context Notes Quantity

1 39397 Lifting System Support 1

2 39369 Tee Fitting 1/4" 1

3 39430 Lifting Shaft 1

4 39370 Hose 1/4" x 15" 1

5 39620 Bushing 15-17-23-9 2

6 39644 Squeegee Lift Cable 1

7 39431 Spacer 1

8 39475 Self-Locking Nut 1

9 39621 Handle 1

10 39489 Washer 4 x 16 1

11 39479 Spring Washer 1

12 39482 Screw, Hexagon Head, M4 x
10

1

13 39490 Washer 5 x 20 1

14 39491 Grower Washer d.5 2

15 39492 Self Locking Nut M5 1

16 39493 Screw M5 x 25 1

17 39494 Washer 2

18 39480 Grower Washer 2

19 39519 Screw M6 x 16 2

20 39357 Decal, Squeegee Lifting 1

21 39524 Screw, Hexagon Head, M5 x
10

2

22 39638 Elastin Pin 3.15 1

23 39629 Female Fork 1

24 39646 Fork Clip 1

13. PAS26R

Page 31 of 47 13. PAS26R



Squeegee Bracket

13. PAS26R

Page 32 of 47 13. PAS26R



Squeegee Bracket

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 39432 Squeegee Folcrum 2

2 39433 Support Sliding Sleeves 1

3 39434 Floating Shaft 1

4 39373 Plastic Nut 1

5 39435 Spacer 6.2 x 10 x 10 8

7 39445 Floating Shaft Connection 1

8 39374 Tank Adapter Plate 1

9 39375 U-Shaped Clamp with Rubber Insert 1

10 39452 Adjustment Tie Rod for Squeegee
Incidence

1

11 39436 Incidence Adjustment Connection,
Right Hand

1

12 39437 Incidence Adjustment Connection,
Left Hand

1

13 39624 Dry Line Sliding Sleeve 2

14 39531 Swivel Elbow Fitting 3/8" x 12mm 1

15 39476 Self-Locking Nut 10

16 39532 Hose Connection 12mm Dia. 1

17 39485 Washer 3

18 39480 Grower Washer 17

19 39488 Screw, Hexagon Head, M6 x 12 5

20 39486 Screw, Hexagon Head, M6 x 20 4

21 39505 Screw, Hexagon Head, M6 x 35 4

22 39507 Washer 6 x 18 12

23 39498 Self Locking Nut, M6 6

24 39497 Allen Screw M6 x 50 2

25 39540 Solenoid Valve 1

26 39392 Solenoid Valve Support 1

27 39491 Grower Washer d.5 2

28 39515 Self Thread Screw, 5 x 9.5 2

13. PAS26R

Page 33 of 47 13. PAS26R



29 39637 Elastic Pin 6 x 60 1

30 39451 Screw, Hexagon Head, M8 x 30 1

31 39617 Chain Master Link 3/8" 1

32 39635 Hose Clamp 1

33 39555 Hose 12mm x 70mm 1

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

13. PAS26R

Page 34 of 47 13. PAS26R



Steering Assembly

13. PAS26R

Page 35 of 47 13. PAS26R



Steering Assembly

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 39609 Ball Bearing 6304-2RS 6

2 39446 Steering Shaft 1

3 39614 Cardan Joint 1

4 39610 Steering Wheel 1

5 39426 Shaft for Steering Wheel 1

6 39427 Ball Bearing Case 1

7 39425 Ball Bearing Support 1

8 39611 Self Locking M20 x 1 2

9 39615 Ball Bearing 6203-2RS 1

10 39617 Chain Master Link 3/8" 1

11 39485 Washer 3

12 39480 Grower Washer 32

13 39486 Screw, Hexagon Head, M6 x 20 9

14 39488 Screw, Hexagon Head, M6 x 12 12

15 39428 Pinion 3/8" Z13 d.17 2

16 39640 Spline 5 x 5 x 20 3

17 39507 Washer 6 x 18 12

18 39637 Elastic Pin 6 x 60 1

19 39502 Countersink Screw M6 x 14 8

20 39639 Steering Wheel Cap 1

22 39447 Steering Ball Bearing Case, Down
Side

1

23 39448 Spacer 1

24 39619 Upper Steering Chain 1

25 39449 Intermedium Pinion Shaft 1

26 39450 Ball Bearing Support 1

27 39396 Steering Column 1

28 39429 Pinion 3/8" Z27 d.17 1

29 39365 2-Way Grounded Adapter UL 4

13. PAS26R

Page 36 of 47 13. PAS26R



30 39487 Washer 2

31 39490 Washer 5 x 20 2

32 39491 Grower Washer d.5 2

33 39524 Screw, Hexagon Head, M5 x 10 2

34 39499 Washer d.10 4

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

13. PAS26R

Page 37 of 47 13. PAS26R



Water Assembly

13. PAS26R

Page 38 of 47 13. PAS26R



Water Assembly

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 39464 Solution Tank 1

2 39538 Swivel Elbow 3/8" x 12mm 2

3 39539 T-Fitting 12mm 2

4 39532 Hose Connection 12mm
Dia.

2

5 39478 Washer 8 x 24 4

6 39483 Grower Washer 4

7 39504 Screw, Hexago Head, M8 x
16

4

8 39545 Hose 12mm x 90mm 2

9 39546 Hose 12mm x 240mm 1

10 39556 Hose 12mm x 350mm 1

11 39635 Hose Clamp 2

12 39557 Brush Head Water Hose 1

13 39543 Solution Drain Valve 1

13. PAS26R

Page 39 of 47 13. PAS26R



DOSE

13. PAS26R

Page 40 of 47 13. PAS26R



DOSE

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 39548 Progressive Toggle Switch 1

2 39585 Pushbutton Cover 1

3 39525 Self-Threading Screw M3 x 13 1

4 39479 Spring Washer 2

5 39482 Screw, Hexagon Head, M4 x 10 2

6 39551 Sliding Sleeve 1

7 39549 Suction Filter+ Ceramic Weight 1

8 39553 Detergent Outlet Hose Long
1200mm

1

9 39554 Elbow Female, M8 1

10 39552 One Way Valve 1

12 39559 "T" Elbow - 3/8" - DN12 1

13 39560 Reducer DN12-6 1

14 39561 Detergent Empty Bottle 1L 1

13. PAS26R

Page 41 of 47 13. PAS26R



Control Panel

13. PAS26R

Page 42 of 47 13. PAS26R



Control Panel

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 39466 Front Cover 1

2 39390 Control Panel 1

3 39573 Potentiometer Knob 2

4 39574 ON/OFF Switch 3

5 39575 Brush Up/Down Switch 1

6 39576 Handle Screw M5 x 45 1

7 39596 Hour Meter 1

8 39578 Key Switch 1

9 39579 Keys (Set of 2) 1

10 39416 Gasket 1

11 39584 Horn Pushbutton 1

12 39507 Washer 6 x 18 4

13 39512 Screw M4 x 15 13

14 39587 Water/Chemical Controller 1

15 39495 Self Locking Nut 4

16 39522 Serrated Washer M18 1

17 39360 Rubber Spacer 1

18 39438 Spacer 4

22 39583 Buzzer 1

23 39508 Allen Screw, M6 x 40 4

24 39594 Brush Consumption LED
indicator

1

25 39595 Toggle Switch Cover 1

13. PAS26R

Page 43 of 47 13. PAS26R



Water Hose

13. PAS26R

Page 44 of 47 13. PAS26R



Water Hose

Ref Number Part Number Part Description Context Notes Quantity

1 39541 Fill Hose 1

2 39423 Plastic Cone 1

3 39417 Rubber Tap Adapter 1

13. PAS26R

Page 45 of 47 13. PAS26R



Bodywork

13. PAS26R

Page 46 of 47 13. PAS26R



Bodywork

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

2 X9095 Complete Seat 2

3 39415 Gasket 1

4 39458 Recovery Tank Black 1

4 X1411 Recovery Tank Assembly 1

5 39465 Recovery Tank Cap Black 1

6 39512 Screw M4 x 15 4

7 39514 Countersunk Plastic Screw 4 x
13

2

8 39517 Self Thread Screw 2.2 x 13 2

9 39533 Drain Hose Assembly 1

10 39536 Hose Clamp 2

11 39537 Vacuum Hose 1

12 39529 Plastic Elbow, Straight 1

13 39544 Plastic Elbow 1

14 39547 Relay 1

15 39582 Warning Beacon 1

16 39606 Operator Presence Sensor 1

17 39630 Suction Air Filter 1

18 39636 Metal Clamp 1

19 39599 Water Level Sensor 1

13. PAS26R

Page 47 of 47 13. PAS26R


	13. PAS26R

